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Certificate of Test

CiRS
Certificate No: TS25050915

According to the TEST REPORT (Reference: TS25050915 ), we draw the

conclusion that:
This document certifies that the concentrations of the SVHCs defined in Article
57 of REACH Regulation in the sample Plastic material (LDPE) supplied by Client
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are less than the concentration limit of 0.1 % weight by weight.
Issued by: Hangzhou C&K Testing Technic Co., Ltd.
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